
tah
ir9

9 -
 U

nit
ed

VRG

Community mediCine
with Recent Advances

Third Edition

AH Suryakantha MD DHA 
Professor

Department of Community Medicine
SS Institute of Medical Sciences and Research Centre

Davangere, Karnataka, India

Formerly Professor and Head 
Department of Community Medicine  

JJM Medical College, Davangere 
Karnataka, India

JAYPEE BROTHERS MEDICAL PUBLISHERS (P) LTD
New Delhi • London • Philadelphia • Panama

®

tahir99 - UnitedVRG



Headquarters
Jaypee Brothers Medical Publishers (P) Ltd.
4838/24, Ansari Road, Daryaganj
New Delhi-110 002, India
Phone: +91-11-43574357
Fax: +91-11-43574314
Email: jaypee@jaypeebrothers.com

Overseas Offices
J.P. Medical Ltd. 
83, Victoria Street, London
[...]
affecting	 the	 rate	 of	 filtration	 and	 quality	 of	 filtration.	 To	
start with the ‘control valve’ is slightly opened. As the rate of 
filtration is slowed down, the valve has to be opened more 
and more to maintain the rate of filtration.

The frictional resistance offered by the vital layer and the 
sand	bed,	is	called,	‘Loss	of	hydraulic	head’	(Fig. 5.5) which 
is	 being	 measured	 by	 ‘Venturimeter’,	 another	 important	
component of the filter. When the loss of hydraulic head 
measures 1.3 meter, the valve is kept fully open. That means 
the rate of filtration is so less that it is the time to clean the 
filter-bed.

Cleaning of the filter bed: The supernatant water is drained off 
and the sand bed is cleaned by ‘scraping’ the top layer of the 
sand bed. The remaining sand bed is washed and cleaned. 
Such scraping is done once in 6 to 8 weeks. Every time the 

bed is scraped about half-an inch of thickness of sand bed is 
removed. Thus, by repeated scraping, the sand bed becomes 
thinner and thinner. When it is reduced from 1.2 to 0.8 meter, 
the filter is thrown out of action and the bed has to be renewed 
to its original depth. Thus, the filter is rebuilt once in 3 years.

The period during which the filter is in continuous service 
without	scraping,	is	known	as	‘Filter-run’.	In	slow	sand	filters,	
the filter-run may vary from 3 weeks to 3 months, depending 
upon the quality of water.

Advantages of slow sand filters:
•	 Simple	to	construct,	easy	to	operate
•	 Cheaper	to	construct	than	rapid	sand	filters
•	 Physical,	chemical	and	bacteriological	quality	of	filtered	

water is very high (99.9% of bacteriae are removed).

Disadvantages:
•	 Filters	occupy	large	area
•	 Rate	of	filtration	is	slow	(0.1	to	0.4	m3/hour/sq m area)
•	 Not	very	efficient	in	removing	colloidal	matters	and	color
•	 Some	standard	of	efficiency	cannot	be	maintained	 from	

the beginning to the end of filter-run
•	 The	long	period	of	about	18	hours,	required	for	filtration	

of water may result in an anaerobic condition, depletion 
of oxygen and establishment of undesirable conditions at 
the bottom of the filter.

Rapid sand filters: These are also called ‘Mechanical filters’. 
After about 50 years of introduction of slow sand filters, it 
was found that the pretreatment of water with a coagulant 
(alum) to remove the turbidity followed by sedimentation 
process would not only improves the quality of water but 
also	 increases	 the	 rate	 of	 filtration.	 Rapid	 sand	 filters	 were	
installed	in	USA	in	1885.

There are two types of rapid sand filters:
•	 Paterson’s	gravity	type	wherein	water	gets	filtered	through	

the sand-bed under its own weight.
•	 Candy’s	pressure	 type,	wherein	water	 is	passed	 through	

the bed under pressure, which is higher than the atmos-
phere pressure.

Gravity filters: These filters require an area of about 90 sq 
meters. These rapid sand filters also contain the same filtering 
bed, i.e. a bed of graded sand (fine sand supported by coarse 
sand). The height of sand bed is about 1.0 meter. This is 
supported by coarse gravel, which is about 0.5 meter height. 
The height of the water column on the top of the sand bed 
is about 1.5 meter. At the bottom, are perforated pipes which 
not only support the gravel bed but also drain the filtered 
water (Fig. 5.6).

The rate of filtration is 5 to 15 m3/m2 area/hour.
But, before the water is allowed to pass through the sand 

filter, the raw water is subjected for preliminary treatment as 
follows:
a. Aeration: Water is first run through fountains, so that 

oxygen of the air mixes with water and partially removes 

Fig. 5.5 Explaining loss of head: W. Well with two openings; A and B. Side 
tubes; D. Water level; H. Loss of hydraulic head
Source: Ghosh BN. A Treatise on Hygiene and Public health. Scientific 
Publishing Co, Kolkata, 15th edn, 1969.

tahir99 - UnitedVRG



Chapter 5 Environment and Water 29

taste and odor producing compounds and oxidizes iron 
and manganese. Meanwhile carbon dioxide and hydrogen 
sulfide are removed.

b. Coagulation and rapid mixing: The raw water is allowed 
to pass through a ‘mixing chamber’, wherein water mixes 
with a coagulant, alum, dose varying from 5 to 40 mgms 
per liter, depending upon the turbidity, temperature, 
color and pH of the water. The water is subjected for 
violent agitation for a few minutes, thereby alum mixes 
thoroughly throughout the bulk of the water, provided 
with baffle plates.

c. Flocculation: The water is then flown to next chamber, 
‘Flocculation	chamber’,	wherein	the	water	is	stirred	slowly	
but gently for about 30 minutes, with the help of paddles. 
The slow stirring helps in the formation of thick, copious, 
white floccules of aluminum hydroxide.

d. Sedimentation: The water is then flown to the next 
chamber, wherein the water is detained for about 5 to 
6 hours. During this period, the aluminum hydroxide 
floccules entangle the bacteriae, colloidal particles, 
coloring matters, algae, fungi, etc. and settle down at the 
bottom of the chamber to form sludge.
The supernatant water is then flown to rapid sand filters.

Filtration: The aluminum hydroxide floccules that have 
escaped from sedimentation tanks, are held up by the sand 
bed and form a slimy layer, similar to zoogleal layer of slow 
sand filter and helps in purification of water by not only 
adsorbing the bacteriae but also by oxidation of organic 
and ammoniacal substances. As the filtration proceeds, the 
layer becomes thicker and thicker and clogs the filter. The 
resistance to the flow/filtration of water steadily increases, 
which is measured in terms of ‘loss of hydraulic head’, which 
when approaches 7 to 8 feet, it is the time to stop filtration and 
clean the filters.

Cleaning: The clogged filter-bed is now subjected for cleaning 
not by scraping (unlike in slow sand filters) but by reversing 
the flow of current of water from the bottom, so that the filter-
bed of sand is elevated, particles become loose, the impurities 
are dislodged and washed away. This is called ‘Back-washing’. 
The back-washing is stopped when clear sand is visible 

and water looks clear. The washing process takes about 15 
minutes. The filters are washed several times a day.

Candy’s pressure filter: In Candy’s pressure filter, the filtering 
media is divided into 3 layers. The top layer is of sand and 
gravel, middle layer of polarite, below which is the finishing 
layer of fine grit. The lower layer is again that of sand and 
gravel (Fig. 5.7).

Advantages of rapid sand filters (Compared to slow sand filters):
•	 Preliminary	storage	is	not	necessary
•	 Can	deal	with	raw	water	directly
•	 Filters	occupy	less	space
•	 Filtration	is	continuous	and	rapid
•	 Cleaning	is	easy
•	 Cheap	and	efficient	filters
•	 Specially	suitable	for	turbid	waters.

Disadvantages of rapid sand filters:
•	 The	water	requires	preliminary	treatment
•	 It	requires	the	services	of	skilled	persons
•	 The	 troubles	 that	can	occur	are	 formation	of	mud-balls,	

cracking of filter-bed, air-binding, loss of sand and 
displacement of gravel.

Modified Filters
•	 Coal filters: In this type, the filtering medium is anthracite 

coal. They give longer filter-run
•	 Anthracite filters: In this type, the sand bed is covered 

by coarse anthracite. By virtue of lower specificity, the 
anthracite stays on top in back-washing

Fig. 5.6 Rapid sand filter

Fig. 5.7 Section of a Candy single-bed pressure filter
Source: Ghosh BN. A Treatise on Hygiene and Public health. Scientific 
Publishing Co, Kolkata, 15th edn, 1969.

tahir99 - UnitedVRG



30 Section 2 Environment and Health

•	 Multimedia filters: These includes a combination of 
garnet, sand and anthracite

•	 Diatomite filter: The filtering medium is diatomaceous 
earth. The loss of hydraulic head allowed is greater and 
the rate of filtration is higher. However, bacterial removal 
is not so good. They are used for swimming pools and 
industrial water supply

•	 Catridge filters: These are disposable filters.

Differences between Slow Sand  
Filters and Rapid Sand Filters

Slow sand filters Rapid sand filters

1. Area (900 m2) Requires large area Requires small area.

2. Sand bed Height is 1.2 m. Height is 1.0 m.

3. Effective size of the 
sand

0.15 to 0.3 mm 0.6 to 2.0 mm

4. Preliminary storage It is necessary Not necessary

5. Preliminary 
treatment

It is not necessary is a must

6. Rate of filtration/
hour

0.1 to 0.4 m3/m2/
hour

5-15 m3/m2/hour

7. Mechanism of 
action

It is mainly 
biological

is by physical and 
chemical

8. Operation It is less skilled is highly skilled

9. Suitability for turbid 
water

Not suitable Suitable

10. Loss of hydraulic 
head allowed

2 to 4 feet 8 to 10 feet

11. Filter run 3 weeks to 3 
months

1 to 3 days

12. Cleaning By scraping the 
sand bed

By back-washing

13. Wasting of water Water is not wasted 
during cleaning

2 to 3 percent of 
filter is wasted

14. Cost Capital cost is 
high but cost of 
operation is low

Capital cost is 
low but cost of 
operation is high

15. Use of sludge Sludge obtained 
after scraping is 
used as manure

Sludge is not 
obtained and wash 
water also is not of 
economic use

16. Removal of 
turbidity

Is by vital layer Is by alum 
coagulant

17. Removal of color Fair Good

18. Removal of bacteria 99.99% 99%

19. Post-treatment 
chlorination

It is not necessary Is a must

Chlorination
This is the process of disinfection of water by adding chlorine, 
as a final step in the purification of water following filtration. 
This serves as a final barrier to the passage of any pathogenic 
organisms.

It was Mr GA Johnson (1908) who initiated the use of 
chlorine compounds for disinfecting water.

Chlorine is a greenish-yellow colored, highly toxic gas. 
Exposure to 60 ppm in air for 30 minutes is dangerous and to 
1000 ppm produces death within a few minutes.

Chlorine is an effective disinfectant, deodorant and an 
oxidizing agent. As a disinfectant, it destroys almost all the 
pathogens present in the water. However, it has no effect 
on the spores ova, cysts and certain viruses like poliovirus, 
hepatitis A virus, except in high concentration. It acts as a 
deodorant by destroying algae and fungi which produce 
bad odor and taste in the water. As an oxidizing agent, it 
oxidizes the organic substances like excreta, sewage, etc. and 
also oxidizes ammoniacal substances. It also oxidizes iron, 
manganese and hydrogen sulfide.

Chlorine is available in gaseous, liquid and solid forms.

Gaseous form: Being a highly toxic gas, it is liquefied and 
kept under pressure in cylinders. Gas is released slowly while 
disinfecting water by using a regulator called ‘Chloronome 
apparatus’. This is used in big water purification plants in big 
cities.

Liquid form: Liquid	 chlorine	 is	 chloramines,	 i.e.	 chlorine	 is	
mixed with ammonia. The advantage is that ammonia releases 
the chlorine slowly over a long period of time providing a 
prolonged action. Thus ammonia prevents the chlorine from 
being used up too rapidly by the organic and ammoniacal 
substances, thereby simultaneously chlorine controls algae 
and fungi.

Disadvantage is that chloramines use becomes more 
expensive.

Solid forms: In the form of solid, chlorine is available in 
three forms:
•	 Monohypochlorite	of	calcium
•	 Dihypochlorite	of	calcium
•	 High	test	hypochlorite.

a. Monohypochlorite of calcium (CaClOCl): This is the 
classical bleaching powder. It is the chlorinated lime or 
oxychloride of lime. It is prepared by passing chlorine gas 
over hydrated lime. It is an amorphous, hygroscopic, white 
powder having chlorine smell. It readily absorbs moisture 
and carbon dioxide from the air and releases chlorine. 
Thus,	bleaching	powder	is	an	unstable	com-pound.	Fresh	
bleaching powder contains 33.3 percent available chlorine  
(i.e. 100 g of bleaching powder contains 33.3 g of 
chlorine). The entire chlorine content is last over a period 

tahir99 - UnitedVRG



Chapter 5 Environment and Water 31

of 3 months. Therefore, the bleaching powder should 
always be stored in brown colored bottles with air-tight 
lids and placed in cool, dry and dark place to minimize 
the deterioration of bleaching powder. Older the sample 
of bleaching powder, lesser will be the chlorine content.

	 	 Roughly	 2.5	 g	 of	 bleaching	 powder	 is	 required	 to	
disinfect 1000 liters of water. However, exact amount can 
be calculated by using ‘Horrock’s apparatus’.

  Bleaching powder releases chlorine, which acts as a 
disinfectant. It releases nascent oxygen, which oxidizes 
the organic and ammoniacal substances. The chlorine of 
the bleaching powder combines with ammonia of water 
to form chloramine which controls algae and fungi and 
prevents the development of bad odor and taste. Calcium 
oxide of the bleaching powder acts as a bleaching agent 
and therefore used in paper and textile industries. Thus, 
bleaching powder is a disinfectant, deodorant, oxidizing 
agent and a bleaching agent as well.

  Bleaching powder is not only widely used for 
disinfection of water for drinking purposes, but also 
to disinfect sputum, saliva and excreta of the infected 
patients.	 Fifty	 gram	 of	 8	 percent	 strength	 chlorine	 of	
bleaching powder is required for 1 liter of feces and urine.

  The loss of chlorine from the bleaching powder can be 
reduced by adding excess of lime to the bleaching powder 
in the ratio of 4:1, which stabilizes the chlorine content of 
bleaching powder. Such a mixture is known as ‘Stabilized 
bleach’ which are sold in the market as pittchlor, penchlor, 
etc. The stabilized bleaching powder retains its potency 
up to 1 year.

b. Dihypochlorite of calcium [Ca (OCl)2]: This contains twice 
as much available chlorine. It has less tendency to loose 
its chlorine content on exposure to air.

c. High-test hypochlorite (HTH) (Perchloron): This is also a 
calcium compound which provides 75 percent available 
chlorine. It is highly stable than bleaching powder. 
In other words, it is purer form of bleaching powder. 
Penchlor contains 70 percent available chlorine. Dose is 1 
g per 1000 liters of water. Deterioration of chlorine is very 
very less on storage. Solutions prepared from perchloron 
are also used for water disinfection.

Action of Chlorine
When chlorine is added to water, it hydrolyzes immediately 
and completely into hydrochloric acid (HCl) and hypo-
chlorous acids (HOCl). The HCl is neutralized by the alkalis 
present in the water and the hypochlorous acid ionizes to 
form hydrogen ions and hypochlorite ions as follows:

H O Cl HCl HOCl2 2+ →← +

HOCl H OCl→← ++ −

The amount of ionization is governed by the pH and 
temperature	 of	 the	 water.	 Low	 temperature	 and	 high	 pH	
reduces the efficiency of chlorine.

The disinfecting action of chlorine is mainly due to 
hypochlorous acid (HOCl) and to a small extent due to 
hypochlorite ions. Chlorine acts best as a disinfectant when 
the pH of the water is around 7. If the pH of water increases, 
the hypochlorous acid very soon gets ionized to hypochlorite 
ions, thereby it is not available as a disinfectant. The 
disinfecting action of HOCl is rapid but short-lived.

Principles of Chlorination
Following	are	the	principles:
•	 The	water	to	be	chlorinated	should	be	clear	and	free	from	

turbidity.
•	 ‘Chlorine	 demand’	 of	 the	water	 should	 be	 estimated.	 It	

is defined as the amount of chlorine demanded by the 
water for its purification (i.e. destruction of pathogens 
and oxidation of organic and ammoniacal substances). 
It is estimated indirectly by calculating the difference 
between the amount of chlorine added to the water and 
the amount of residual chlorine remaining at the end 
of contact period, because there is no practical method 
of determining beforehand the quantity of chlorine 
requirement to purify a certain volume of water, except 
by actually adding chlorine and testing the water for free 
residual chlorine.

•	 Breakpoint chlorination: The point at which the chlorine 
demand is met, is called the break-point chlorination. If 